
NPDES Permit Number: ID-002659-0
Date: June 18, 1999
Public Notice Expiration Date: July 23, 1999
Technical Contact: Kelly Huynh 206/553-8414 or 

1-800-424-4372 (within Region 10)
Huynh.Kelly@epamail.epa.gov

The U.S. Environmental Protection Agency (EPA)
Proposes to Reissue a Wastewater Discharge Permit to:

Hayden Area Regional Sewer Board
10789 North Atlas Road
Rathdrum, Idaho 83858

and
the State of Idaho proposes to Certify the Permit

EPA Proposes NPDES Permit Reissuance
EPA proposes to reissue a National Pollutant Discharge Elimination System (NPDES) permit to
the Hayden Area Regional Sewer Board.  The draft permit sets conditions on the discharge of
pollutants from the Hayden wastewater treatment plant to the Spokane River from October to
[...]
flow is greater than 2000 cfs.  The circulation in the river and cooler upstream
water available from October through May eliminates stratification that naturally
occurs from June through September.  This stratification can cause dissolved
oxygen deficiencies.  Because the Hayden wastewater treatment plant generally
only discharges to the river October through May, when the river flow is greater
than 2000 cfs, the reporting condition remains in the draft permit.  The permittee
shall report, on the monthly DMR, the daily flow of the Spokane River in cfs when
discharging to the Spokane River through outfall 001.  The monitoring location
shall be at the Post Falls Dam.

C. Representative Sampling



-12-

The draft permit has expanded the requirement in the federal regulations regarding
monitoring (40 CFR 122.41[j]).  This provision now specifically requires
representative sampling whenever a bypass, spill, or non-routine discharge of
pollutants occurs, if the discharge may reasonably be expected to cause or
contribute to a violation of an effluent limit under the permit.  This provision is
included in the draft permit because routine monitoring could easily miss permit
violations and/or water quality standards exceedences that could result from
bypasses, spills, or non-routine discharges.  This requirement directs the permittee
to conduct additional, targeted monitoring to quantify the effects of these
occurrences on the final effluent discharge.

D. Method Detection Limits

Some of the water quality-based effluent limits in the draft permit are close to the
capability of current analytical technology to detect and/or quantify.  To address
this concern, the permit contains a provision requiring the Hayden Area Regional
Sewer Board to use methods that can achieve a method detection level (MDL)
equal to 0.1 times the effluent limitation or the most sensitive EPA approved
method, whichever is greater.  Method Detection Limits (MDLs) are the minimum
levels that can be accurately detected by current analytical technology.  For
purposes of averaging results, the draft permit requires the Hayden Area Regional
Sewer Board to use 0 for all values below the MDL.

E. Whole Effluent Toxicity

Whole effluent toxicity is a term used to describe the aggregate toxic effect of an
aqueous sample (e.g., whole effluent wastewater discharge or ambient receiving
water) as measured according to an organism's response upon exposure to the
sample.  Whole effluent toxicity tests are laboratory tests that replicate to the
greatest extent possible the total effect and actual environmental exposure of
aquatic life to effluent toxicants without requiring the identification of specific
toxicants.  The tests use small vertebrate and invertebrate species, and/or plants. 
The effluent concentration that results in the survival of 50% of test organisms
during a 96-hour exposure determines the short-term (acute) toxicity.  The highest
effluent concentration that causes reduced growth or reduced reproduction of test
organisms and/or plants during a 7-day exposure determines the long-term
(chronic) toxicity. 

Federal regulation 40 CFR 122.44(d)(1) requires that permits contain limits on
whole effluent toxicity when a discharge has reasonable potential to cause or
contribute to an exceedence of a water quality standard.  Idaho regulation (IDAPA
16.01.02200.02) states that surface waters of the state shall be free from toxic
substances in concentrations that impair designated beneficial uses.  Because whole



-13-

effluent toxicity data is not available to evaluate whether or not the facility has
achieved the state standard, the draft permit requires semi-annual chronic whole
effluent toxicity testing of the outfall 001 discharge for five years.  The whole
effluent toxicity testing is meant to characterize the total toxic effect of Hayden’s
wastewater treatment plant effluent on the aquatic resources in the Spokane River. 
Testing for larval survival, reproduction, and seven day growth shall be conducted
using samples at or before the point-of-discharge to the Spokane River. 

VIII. OTHER PERMIT CONDITIONS

A. Quality Assurance Plan

Federal regulation 40 CFR 122.41(e) requires the permittee to develop a Quality
Assurance Plan to ensure that the monitoring data submitted is accurate and to
explain data anomalies if they occur.  The permittee is required to complete and
implement a Quality Assurance Plan within 120 days of the effective date of the
permit.  The Quality Assurance Plan shall consist of standard operating procedures
the permittee must follow for collecting, handling, storing and shipping samples,
laboratory analysis, and data reporting.

B. Operation & Maintenance Plan

Section 402 of the Clean Water Act and federal regulations 40 CFR 122.44(k)(2)
and (3) authorize EPA to require best management practices, or BMPs, in NPDES
permits.  BMPs are measures for controlling the generation of pollutants and their
release to waterways.  For municipal facilities, these measures are typically
included in the facility’s Operation & Maintenance (O&M) plan.  These measures
are important tools for waste minimization and pollution prevention. 

The draft permit requires the Hayden Area Regional Sewer Board to incorporate
appropriate BMPs into their O&M plan within 180 days of permit issuance. 
Specifically, the permittee must consider spill prevention and control, optimization
of chlorine and other chemical use, public education aimed at controlling the
introduction of household hazardous materials to the sewer system, and water
conservation.  To the extent that any of these issues have already been addressed,
the permittee need only reference the appropriate document in its O&M plan.  The
O&M plan must be revised as new practices are developed.

As part of proper operation and maintenance, the draft permit requires the Hayden
Area Regional Sewer Board to develop a facility plan when the annual average
flow exceeds 85 percent of the design flow of the plant (1.5 mgd).  This plan
requires the Hayden Area Regional Sewer Board to develop a strategy for
remaining in compliance with effluent limits in the permit.



-14-

C. Additional Permit Provisions

In addition to facility-specific requirements, sections III, IV, and V of the draft
permit contain “boilerplate” requirements.  Boilerplate is standard regulatory
language that applies to all permittees and must be included in NPDES permits. 
Because they are regulations, they cannot be challenged in the context of an
NPDES permit action.  The boilerplate covers requirements such as monitoring,
recording, reporting requirements, compliance responsibilities, and general
requirements.

IX. OTHER LEGAL REQUIREMENTS

A. Modification of Pemit Limits

EPA has developed a plan for the Spokane River to assure that the River will meet
Idaho’s water quality standards for metals.  The plan, called a Total Maximum
Daily Load or TMDL, specifies waste load allocations (WLAs) for cadmium, lead
and zinc for the Hayden wastewater treatment plant.  If the final TMDL WLA for
zinc is different than that used to develop the limits in the draft permit, EPA may
modify the permit.  EPA may also reopen the permit to include the WLAs for
cadmium and lead and/or to include Whole Effluent Toxicity limits if the tests
demonstrate toxicity to the aquatic life.  According to federal regulation 40 CFR
122.62, new information provides cause for modification of a permit.

B. Endangered Species Act

The Endangered Species Act requires federal agencies to consult with the National
Marine Fisheries Service and the U.S. Fish and Wildlife Service if their actions
could beneficially or adversely affect any threatened or endangered species.  EPA
has determined that issuance of this permit will not affect any of the threatened or
endangered species in the vicinity of the discharge or current sludge land
application sites.  See Appendix G for further details.

C. State Certification

Section 401 of the Clean Water Act requires EPA to seek certification from the
state that the permit is adequate to meet State water quality standards before
issuing the final permit.  The regulations allow for the State to stipulate more
stringent conditions in the pemit, if the certification sites the Clean Water Act or
State law upon which that condition is based.  In addition, the regulations require a
certification to include statements of the extent to which each condition of the
permit can be made less stringent without violating the requirements of State law.



-15-

Part of the State’s certification is authorization of a mixing zone.  The draft permit
was developed using the assumption that 25 percent of the low flow would be
authorized as a mixing zone.  If the State authorizes a different mixing zone in its
final certification, EPA will recalculate the effluent limitations based on the dilution
available in the final mixing zone.  If the state does not certify a mixing zone, EPA
will recalculate the permit limitations based on meeting water quality standards at
the point of discharge (rather than at the point of discharge back-calculated from
the edge of the mixing zone). 

D. Permit Expiration

This permit will expire five years from the effective date of the permit.



-16-

REFERENCES

Yearsley, J.R. 1980. Water Quality Studies of the Spokane River Between Coeur d’Alene, Idaho
and Post Falls, Idaho 1978-1979.  EPA 910/9-80-072, U.S. EPA, Region 10, Seattle,
Washington, p. 53 July 1980.

Yearsley, J.R. 1989. Water Quality Studies of the Spokane River Between Coeur d’Alene, Idaho
and Post Falls, Idaho 1988. U.S. EPA, Region 10, Seattle, Washington, In Press, 1989.

EPA 1991. Technical Support Document for Water Quality-based Toxics Control.  Office of
Water Enforcement and Permits, Office of Water Regulations and Standards.  Washington, D.C.,
March 1991.  EPA/505/2-90-001.

Pelletier, Greg. 1996. Applying Metals Criteria to Water Quality-Based Discharge Limits.
Washington State Department of Ecology, Environmental Investigations and Laboratory Services
Program. Olympia, Washington. September, 1996.

EPA, 1996a.  EPA Region 10 Guidance For WQBELs Below Analytical Detection/Quantitation
Level.  NPDES Permits Unit, EPA Region 10, Seattle, WA, March, 1996.



A-1

APPENDIX A - HAYDEN WASTEWATER TREATMENT PLANT MAP



B-1

APPENDIX B - HAYDEN WASTEWATER TREATMENT PLANT 
DESCRIPTION AND PROCESS DIAGRAM

Preliminary treatment:
- Flow measurement and recording
- Solids removal (rotating fine screen)
- Dewatering and landfilling removed solids

Primary treatment:
- Grit removal (grit chamber)
- Biological treatment (aerated oxidation ditches)

Secondary treatment:
- Secondary clarification
- Chlorination
- Flow measurement

Discharge:
- Effluent discharge rate is an average of 0.8 mgd (based on monitoring April 1999) and a
maximum of 1.5 mgd
- October through May

- Spokane River through a diffuser
- 105 feet from shore
- 5 feet below surface

- June through September or river flow less than 2,000 cfs
- 8,000,000-gallon storage lagoon
- land applied on 220 acres

Biosolids (sludge) handling:
- treatment by aerobic digestion
- Polymer addition
- Dewatering (gravity table/belt filter)
- Stockpiling for land application on 470 acres (northwest of Coeur d’Alene Airport)



B-2

Influent flow

measurement
Grit ChamberBar screen

aerated
oxidation
ditch

Secondary
clarifier

Secondary
clarifier

Secondary
clarifier

aerated
oxidation
ditch

Chlorination
system

Gravity
table

Measured, recorded,
and disinfected

polymer

added
Belt filter

Biosolids

Dewatered 
and 
Landfilled

Figure B-1 Process Diagram



C-1

APPENDIX C - BASIS FOR EFFLUENT LIMITATIONS

I. Statutory and Regulatory Basis for Limits

Sections 101, 301(b), 304, 308, 401, 402, and 405 of the Clean Water Act provide the
basis for the effluent limitations and other conditions in the draft permit.  The EPA
evaluates discharges with respect to these sections of the CWA and the relevant NPDES
regulations to determine which conditions to include in the draft permit.

In general, the EPA first determines which technology-based limits must be incorporated
into the permit.  EPA then evaluates the effluent quality expected to result from these
controls, to see if it could result in any exceedences of the water quality standards in the
receiving water.  If exceedences could occur, EPA must include water quality-based limits
in the permit. The draft permit limits reflect whichever requirements (technology-based or
water quality-based) are more stringent.  The limits that EPA is proposing in the draft
permit are found in Section V.A of this fact sheet.  This Appendix describes the 
technology-based and and water quality-based evaluation for the Hayden wastewater
treatment plant.

II. Technology-based Evaluation

The 1972 Clean Water Act required Publically Owned Treatment Works (POTWs) to
meet performance-based requirements based on available wastewater treatment
technology.  Section 301 of the Clean Water Act established a required performance level,
referred to as “secondary treatment,” that all POTWs were required to meet by July 1,
1977.

More specifically, Section 301(b)(1)(B) of the Clean Water Act requires that EPA develop
secondary treatment standards for POTWs as defined in Section 304(d)(1) of the Clean
Water Act.  Based on this statutory requirement, EPA developed secondary treatment
regulations which are specified in 40 CFR Part 133.102.  These technology-based
regulations apply to all municipal wastewater treatment plants and identify the minimum
level of effluent quality attainable by secondary treatment in terms of five day biochemical
oxygen demand (BOD5), total suspended solids (TSS) and pH.  In addition to the federal
technology requirements, the State of Idaho also has technology-based requirements for
fecal coliform bacteria for municipal sewage treatment plants (See section IV for a
complete discussion of the limits based on these requirements). 

III. Water Quality-based Evaluation

In addition to the technology-based limits discussed above, EPA evaluated the discharge
to determine compliance with Section 301(b)(1)(C) of the Clean Water Act.  This section



C-2

requires the establishment of limitations in permits necessary to meet water quality
standards by July 1, 1977.

The regulations at 40 CFR 122.44(d)(1) implement section 301(b)(1)(C) of the Clean
Water Act.  These regulations require that NPDES permits include limits for all pollutants
or parameters which “are or may be discharged at a level which will cause, have the
reasonable potential to cause, or contribute to an excursion above any state water quality
standard, including state narrative criteria for water quality.”  The limits must be stringent
enough to ensure that water quality standards are met, and must be consistent with any
available wasteload allocation (WLA).

In determining whether water quality-based limits are needed and developing those limits
when necessary, EPA uses the approach outlined below:

1.  Determine the appropriate water quality criteria
2.  Determine whether there is “reasonable potential” to exceed the criteria
3.  If there is “reasonable potential” develop a WLA
4.  Develop effluent limitations based on WLAs

The following sections below provide a detailed discussion of each step.  Appendix D
provides example calculations to illustrate how these steps are implemented.

A. Determine Water Quality Criteria

The first step in developing water quality-based limits is to determine the
applicable water quality criteria.  For Idaho, the State water quality standards are
found at IDAPA 16, Title 1, Chapter 2.  The applicable criteria are determined
based on the beneficial uses of the receiving water as identified in Section III of the
Fact Sheet.  For any given pollutant, different uses may have different criteria.  To
protect all beneficial uses, “reasonable potential” and the permit limits are based on
the most stringent of the water quality criteria applicable to those uses (See Table